
A Humble 
Servant
VON EGGERS IS READY TO TACKLE 
ANY ASSIGNMENT THAT COMES HIS WAY | 70

Von Eggers
Plant Operator

Richland, Wash.

tpomag.com
DECEMBER 2021

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

IN MY WORDS: 
Insights from a 

third-generation 
operator | 64

TECHNOLOGY DEEP DIVE: 
Real-time nutrient analysis | 56

SUSTAINABLE OPERATIONS: 
Controlling algae 
with ultrasound | 76

SPECIAL FEATURE:

PLANT
PROFICIENCIES
PAGE 15 



The Future of Chemical Feed  
is Here Now.

Fluid Metering Solutions Made Simple
 is

ISO 9001:2015 Certified
www.blue-white.com • 714-893-8529
5300 Business Dr., Huntington Beach, CA 92649 USA • info@blue-white.com 

FLEXFLO® M3
• Dose Peracetic Acid and Sodium Hypochlorite with no vapor lock and no lost prime.
[...]
of the ordinary. “If somebody dumps a toxic load, gates will automatically 
shut off the water and send it out to our ponds,” Moose says. “We do that to 
protect our secondary process.”

The solids side includes a return and waste activated sludge pump sta-
tion (Flowserve), aerated sludge holding (Flygt decanters), two anaerobic 
digesters heated by Cleaver-Brooks boilers and Walker Process heat exchang-
ers, a gas handling and flare system (Varec Biogas), and five screw presses 
(Huber) for biosolids dewatering. Most biosolids are landfilled, and plans 
call for 100% landfilling, after contracts with farmers for land application 
expire in 2022.

Biological treatment is regulated by way of dissolved oxygen measure-
ment, or direct measurement of ammonia with online probes in the basins. 
All online instrumentation is from Hach; all flow- and pressure-measure-
ment devices are from Endress+Hauser. “We tried to make all the equip-
ment as universal as possible,” says Moose. “Maintenance is easier when 
there are fewer manufacturers.” A new SCADA system uses Wonderware 
software (AVEVA).

 
PREPPING THE TEAM

Bringing operators up to speed was a critical challenge; training began 
at an early stage.

 “As construction was going on, we had the operators on shift accompany 
the superintendent on site, or the startup and commissioning manager,” says 

Ben Jordan looks at the return activated sludge pumps (Flowserve).

‘‘The facility creates an affordable, reliable, long-term source of water for Pioneer,  

while providing the city with necessary infrastructure improvements.”          
CORY MOOSE

Screw presses (Huber Technology) dewater biosolids before landfilling. 

Moose. “They walked around to see where everything 
was, the current construction activity, where the valves 
and piping were located, what each process did, why it 
was important, what to look for.”

The Jacobs process engineer started formal training 
two months before startup. Operators received training 
on each piece of equipment, broken down into two 
sessions. Operations and maintenance training was 
conducted multiple times so all staff could attend. It 
covered the preliminary, primary, secondary and ter-
tiary processes.

“We have facility training scheduled again at one 
year,” says Moose. “This will give the operators a chance 
to ask questions about the issues they’re seeing in the 
field. It’s difficult to know what questions to ask during 
initial training because you have never operated the 
equipment before.”

Moose notes that the team members caught on quickly: 
“They went from strictly mechanical treatment to a bio-
logical system where they have to pay attention to bugs.” 
An instructor gave basic microscopy training to the operators and a more 
advanced version to the lab staff. 

To guide the staff, the city hired Bennie Jordan as plant superintendent; 
he came with nearly three decades of experience with activated sludge plants 
and having trained hundreds of operators in how to run them. “We brought 
him on board so he could keep an eye on things,” says Moose. “We didn’t 
have anybody with activated sludge experience. We’d been reading about it in 
books, but it’s different when you’re out there smelling it, feeling it, doing it.”

 
COLLABORATIVE LEADERSHIP

As construction proceeded, Moose held meetings with the staff to share 
the plans and specifications and to seek their input on the SCADA system 
and instrumentation. “That helped create buy-in,” he says. “If they have some 
say-so in what’s to be put in, people tend to take care of it better.”

Construction proceeded smoothly, 
without delays. “It was one of the 
most professional construction jobs 
I’ve ever been on,” Moose says. “The 
Jacobs team did a lot of homework 
up front, and it showed.

For maintenance the facility taps 
into the Cityworks program Mid-
land uses for its wastewater collec-
tion and water distribution systems. 
“We’re putting all the maintenance 
on Cityworks so it will generate work 
orders for us and we can track every-
thing,” Moose says. “We have lim-
ited maintenance staff, so we want 
to make sure we’re not missing any-
thing. We have all the assets identi-
fied and GPS-tagged.”

The scheduled preventive maintenance program is augmented by pre-
dictive maintenance, using tools such as quarterly infrared thermography 
on motors, motor control centers and termination panels, and vibration 
analysis on rotating equipment such as motors, pumps and blowers. Main-
tenance contracts cover major process equipment including the blowers, 
UV disinfection systems, bar and drum screens and screw presses. Moose 
expects that comprehensive approach to enable equipment to exceed its normal 
life expectancy.

 
CRITICAL LAB ROLE

Moose cites the lab team, led by Angelica Olivas, lab administrator for 
environmental compliance, and Alma McCammond, quality assurance/
quality control manager, for playing a critical role in startup and in continu-
ing operations. 

THE PIONEER SIDE
Pioneer Natural Resources staff members were intimately 

involved in the creation of the Midland Water Reclamation Facility.
“They were out there on site every day,” says Cory Moose, 

assistant utilities director for the city. “They had their own 
construction oversight. We had a really good working relation-
ship with them. We never had issues of any kind.”

Reuse water from the Midland plant is delivered by way of  
a Parshall flume to a Pioneer pump station equipped with 
submersible pumps (Flygt, a Xylem brand). From there, Pioneer 
can distribute the water through a pipeline network to wherever 
it is needed.

The company also has an agreement with the City of Odessa, 
about 20 miles west of Midland, to take most of that community’s 
wastewater effluent (about 5 mgd). Waters from Midland and 
Odessa are blended and delivered to area fracking locations.

Pioneer Natural Resources operates exclusively in the Permian 
Basin of West Texas, home to the world’s second-largest oilfield. 
According to the company’s website, some estimates hold that 
the basin’s untapped resources could rival the supply of what is 
now considered the world’s largest oilfield in Saudi Arabia.

The company proclaims a deep commitment to environmental 
stewardship and operates a Stewardship365 program with 
foundational principles that include respect for air, land and water; 
considering the environment in decision-making; empowering 
team members and contractors to do the right things; creating 
value through efficiency and innovation; and continually 
reducing its environmental footprint.

Chris Andrews (left) and Ben Jordan view the dissolved 
oxygen level in the bioreactors on a Hach SC200 
controller.

‘‘We have facility 

training scheduled 

again at one year.  

This will give the  

operators a chance to 

ask questions about 

the issues they’re 

seeing in the field.”           
CORY MOOSE

(continued)



tpomag.com    December 2021   13

Meanwhile, “People were start-
ing to get a bad taste in their mouth 
from oil and gas companies pump-
ing water out of the ground for frack-
ing.” In 2014, the city issued a request 
for proposals seeking an oil and gas 
company to purchase 100% of the 
effluent from a new state-of-the-art 
water reclamation facility. The city 
chose Pioneer as the best-qualified 
bidder to install the infrastructure 
needed to accept the water. 

 
BRAND NEW PROCESS

The plant was constructed by 
Jacobs under a design-build contract. 
“Once we knew that Pioneer was 
going to invest in the secondary and 
tertiary parts of the plant, we 
upgraded our primary portion,” 
Moose says. Influent passes through 
a RakeMax bar screen and RotoMat 
rotating drum screens (Huber Tech-
nology), followed by a PISTA Grit 
system (Smith & Loveless) and a 
cyclone grit washer (Jim Myers & 
Sons). Shaftless screw conveyors 

move screenings and grit; existing grit pumps were replaced with submers-
ible pumps (Flygt, a Xylem brand).

New primary sludge pumps (Trillium Pumps USA - WEMCO) feed pri-
mary sludge to the anaerobic digesters, and the primary clarifiers have new 
mechanisms (Walker Process). The primary treated water passes through a 
junction box to three bioreactor basins with oxic and anoxic zones and a 
swing zone with Flygt mixers.

Four turbo blowers (Sulzer) deliver air by way of fine-bubble diffusers 
(Sanitaire, a Xylem brand). The flow then passes to three circular secondary 
clarifiers (Walker Process), followed by two Aqua MegaDisk cloth filters 
(Aqua-Aerobic Systems) and two UV disinfection channels (WEDECO).

The vast majority of the final effluent is delivered to a pump station owned 
by Pioneer. The plant retains the option to send effluent to the existing 
ponds, or discharge via cascade post-aeration to the Midland Draw, an inter-
mittent creek.

In addition, influent can be diverted to the ponds if ORP probes at the 
junction box or at the end of the biological process indicate something out 
of the ordinary. “If somebody dumps a toxic load, gates will automatically 
shut off the water and send it out to our ponds,” Moose says. “We do that to 
protect our secondary process.”

The solids side includes a return and waste activated sludge pump sta-
tion (Flowserve), aerated sludge holding (Flygt decanters), two anaerobic 
digesters heated by Cleaver-Brooks boilers and Walker Process heat exchang-
ers, a gas handling and flare system (Varec Biogas), and five screw presses 
(Huber) for biosolids dewatering. Most biosolids are landfilled, and plans 
call for 100% landfilling, after contracts with farmers for land application 
expire in 2022.

Biological treatment is regulated by way of dissolved oxygen measure-
ment, or direct measurement of ammonia with online probes in the basins. 
All online instrumentation is from Hach; all flow- and pressure-measure-
ment devices are from Endress+Hauser. “We tried to make all the equip-
ment as universal as possible,” says Moose. “Maintenance is easier when 
there are fewer manufacturers.” A new SCADA system uses Wonderware 
software (AVEVA).

 
PREPPING THE TEAM

Bringing operators up to speed was a critical challenge; training began 
at an early stage.

 “As construction was going on, we had the operators on shift accompany 
the superintendent on site, or the startup and commissioning manager,” says 

Ben Jordan looks at the return activated sludge pumps (Flowserve).

‘‘The facility creates an affordable, reliable, long-term source of water for Pioneer,  

while providing the city with necessary infrastructure improvements.”          
CORY MOOSE

Screw presses (Huber Technology) dewater biosolids before landfilling. 

Moose. “They walked around to see where everything 
was, the current construction activity, where the valves 
and piping were located, what each process did, why it 
was important, what to look for.”

The Jacobs process engineer started formal training 
two months before startup. Operators received training 
on each piece of equipment, broken down into two 
sessions. Operations and maintenance training was 
conducted multiple times so all staff could attend. It 
covered the preliminary, primary, secondary and ter-
tiary processes.

“We have facility training scheduled again at one 
year,” says Moose. “This will give the operators a chance 
to ask questions about the issues they’re seeing in the 
field. It’s difficult to know what questions to ask during 
initial training because you have never operated the 
equipment before.”

Moose notes that the team members caught on quickly: 
“They went from strictly mechanical treatment to a bio-
logical system where they have to pay attention to bugs.” 
An instructor gave basic microscopy training to the operators and a more 
advanced version to the lab staff. 

To guide the staff, the city hired Bennie Jordan as plant superintendent; 
he came with nearly three decades of experience with activated sludge plants 
and having trained hundreds of operators in how to run them. “We brought 
him on board so he could keep an eye on things,” says Moose. “We didn’t 
have anybody with activated sludge experience. We’d been reading about it in 
books, but it’s different when you’re out there smelling it, feeling it, doing it.”

 
COLLABORATIVE LEADERSHIP

As construction proceeded, Moose held meetings with the staff to share 
the plans and specifications and to seek their input on the SCADA system 
and instrumentation. “That helped create buy-in,” he says. “If they have some 
say-so in what’s to be put in, people tend to take care of it better.”

Construction proceeded smoothly, 
without delays. “It was one of the 
most professional construction jobs 
I’ve ever been on,” Moose says. “The 
Jacobs team did a lot of homework 
up front, and it showed.

For maintenance the facility taps 
into the Cityworks program Mid-
land uses for its wastewater collec-
tion and water distribution systems. 
“We’re putting all the maintenance 
on Cityworks so it will generate work 
orders for us and we can track every-
thing,” Moose says. “We have lim-
ited maintenance staff, so we want 
to make sure we’re not missing any-
thing. We have all the assets identi-
fied and GPS-tagged.”

The scheduled preventive maintenance program is augmented by pre-
dictive maintenance, using tools such as quarterly infrared thermography 
on motors, motor control centers and termination panels, and vibration 
analysis on rotating equipment such as motors, pumps and blowers. Main-
tenance contracts cover major process equipment including the blowers, 
UV disinfection systems, bar and drum screens and screw presses. Moose 
expects that comprehensive approach to enable equipment to exceed its normal 
life expectancy.

 
CRITICAL LAB ROLE

Moose cites the lab team, led by Angelica Olivas, lab administrator for 
environmental compliance, and Alma McCammond, quality assurance/
quality control manager, for playing a critical role in startup and in continu-
ing operations. 

THE PIONEER SIDE
Pioneer Natural Resources staff members were intimately 

involved in the creation of the Midland Water Reclamation Facility.
“They were out there on site every day,” says Cory Moose, 

assistant utilities director for the city. “They had their own 
construction oversight. We had a really good working relation-
ship with them. We never had issues of any kind.”

Reuse water from the Midland plant is delivered by way of  
a Parshall flume to a Pioneer pump station equipped with 
submersible pumps (Flygt, a Xylem brand). From there, Pioneer 
can distribute the water through a pipeline network to wherever 
it is needed.

The company also has an agreement with the City of Odessa, 
about 20 miles west of Midland, to take most of that community’s 
wastewater effluent (about 5 mgd). Waters from Midland and 
Odessa are blended and delivered to area fracking locations.

Pioneer Natural Resources operates exclusively in the Permian 
Basin of West Texas, home to the world’s second-largest oilfield. 
According to the company’s website, some estimates hold that 
the basin’s untapped resources could rival the supply of what is 
now considered the world’s largest oilfield in Saudi Arabia.

The company proclaims a deep commitment to environmental 
stewardship and operates a Stewardship365 program with 
foundational principles that include respect for air, land and water; 
considering the environment in decision-making; empowering 
team members and contractors to do the right things; creating 
value through efficiency and innovation; and continually 
reducing its environmental footprint.

Chris Andrews (left) and Ben Jordan view the dissolved 
oxygen level in the bioreactors on a Hach SC200 
controller.

‘‘We have facility 

training scheduled 

again at one year.  

This will give the  

operators a chance to 

ask questions about 

the issues they’re 

seeing in the field.”           
CORY MOOSE

(continued)



14     TREATMENT PLANT OPERATOR

“The increase in the lab’s work-
load was significant,” he says. “We 